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TKM K4S PARTS LIST Tal-Ko Raci ng Ltd JAN 2015
PART NOS CAM COVER (Pagel) Price | Vat Total £
K4SCSCoV CAM COVER *x 49.50 9.90, 59.40
K4SGCSCOoV GASKET for CAM COVER *x 295 0.59 3.54
BOM®630 M6 x 30 CAP HEAD BOLT for CAM COVER *x 0.26/ 0.05 0.31
K4SSTM637 M6 x 37 STUD for CAM COVER *x 250 0.50 3.00
K4SNUTM6S M6 LONG SEAL NUT for CAM COVER *x 5.00 1.00 6.00
KASSEAL NUMBERED TKM SEAL WITH CABLE N 2.95 0.59 3.54
PART NOS BALANCER ASSY (Pagel) Price] Vat | Total £
KA4SBAL38T BALANCER *x 56.00 11.20 67.20
K4SBALPIN STEPPED GROUND PIN for BALANCER *x 2895 579 34.74
K4SBALSH3051 STEEL BACKING WASHER for BEARING *x 275 0.55 3.30
KASBALWASRET RETAINING WASHER for BALANCER *x 495 0.99 5.94
BOCSKM655 M6 x 55 CSK BOLT for BALANCER *x 0.45/ 0.09 0.54
K4SBALB202417 BEARING for BALANCER *x 6.95 1.39 8.34
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CYLINDER HEAD ASSEMBLY




TKM K4S PARTS LIST Tal-Ko Raci ng Ltd JAN 2015
PART NOS CYLINDER HEAD (Page?2) Price| Vat Total £
K4SH CYLINDER HEAD BARE ** | 502.95/100.59| 603.54
K4SHCOM CYLINDER HEAD COMPLETE WITH VALVES & SPRINGS |**  599.00/119.80| 718.80
K4SGH GASKET for CYLINDER HEAD *x 22.00 4.40  26.40
K4SSTM8163 M8 x 163 STUD for CYLINDER HEAD *x 5,50 1.10 6.60
K4SNUTM8 M8 SHORT NUT for CYLINDER HEAD *x 395 0.79 4.74
K4SNUTM8S M8 LONG SEAL NUT for CYLINDER HEAD *x 495 0.99 5.94
WASMB816B M8 WASHER for CYLINDER HEAD *x 0.14  0.03 0.17
BOM690 M6 x 90 CAP HEAD BOLT for CYLINDER HEAD *x 0.70 0.14 0.84
K4SHB BUNG for CYLINDER HEAD *x 450 0.90 5.40
K4SGRUBM10T TAPERED M8 PLUG for CYLINDER HEAD *x 1.50 0.30 1.80
K4SWUNION WATER PIPE UNION for CYLINDER HEAD *x 495 0.99 5.94
K4SPPUNION PULSE PIPE UNION *x 5,50 1.10 6.60
K4SDWM636 M6 x 36 DOWEL PIN for CYLINDER HEAD *x 125 0.25 1.50
PART NOS VALVE ASSY (Page?2) Price | Vat Total £
K4SVEX EXHAUST VALVE *x 2195 439 26.34
K4SVIN INLET VALVE *x 2195 439 26.34
K4SVSEX EXHAUST VALVE SEAT INSERT *x 2995 599 3594
K4SVSIN INLET VALVE SEAT INSERT *x 2995 599 3594
K4SVGU VALVE GUIDE *x 995 1.99 11.94
K4SVSEAL STEM SEAL FOR VALVES *x 6.25 1.25 7.50
K4SVSPR2 VALVE SPRING SET *x 24.00 4.80  28.80
K4SVSSPR SEAT for VALVE SPRING *x 495 0.99 5.94
K4SVRETSPR RETAINER for VALVE SPRINGS *x 495 0.99 5.94
K4SVCOT4 COTTER SET of 4 for VALVES *x 595 1.19 7.14
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TKM K4S PARTS LIST Tal-Ko Raci ng Ltd JAN 2015
PART NOS TIMING CHAIN ASSY (Page 3) Price] Vat | Total £
KASTCHAIN TIMING CHAIN *x 40.75 8.15| 48.90
KASTCFG FIXED GUIDE for TIMING CHAIN *x 9.25 185 11.10
KASTCTEN TENSIONER BLADE for TIMING CHAIN *x 9.25 185 11.10
KASTCADJ ADJUSTING SCREW for TIMING *x 595 1.19 7.14
KASNUTM10 NUT for ADJUSTING SCREW *x 450 0.90 5.40
PART NOS DRIVE SHAFT (Page 3) Price| Vat | Total £
K4SDSWP DRIVE SHAFT for WATER PUMP *x 22.00 4.40 26.40
K4SDSSP38T SPROCKET for DRIVE SHAFT *x 28.000 5.60 33.60
K4SDSB6001 BEARING for DRIVE SHAFT *x 6.75 1.35 8.10
K4SSPAC17 SPACER TUBE for DRIVE SHAFT *x 4.25/ 0.85 5.10
K4SNUTM12 NUT for DRIVE SHAFT *x 450, 0.90 5.40
K4SOLD OLDHAM COUPLING for DRIVE SHAFT *x 7.25 1.45 8.70
K4SDSOP DRIVE SHAFT for OIL PUMP *x 7.95 159 9.54
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TKM K4S PARTS LIST

Tal-Ko Racing Ltd

JAN 2015

PART NOS PISTON ASSY (Page 4) Price | vat | Total £
K4SPISB PISTON BARE *127.00 2540 152.40
K4SPISRS RING SET * 2495 499 29.94
K4SPISCP GUDGEON PIN = 10.00 2.00 12.00
K4SPISCC CIR-CLIP for PISTON o 060 012 072
K4SPISC PISTON COMPLETE with RINGS, GUDGEON PIN & CLIPS |* | 163.15 32.63 195.78
PART NOS CYLINDER BARREL ASSY (Page 4) Price [ vat | Total £
K4SCYLH CYLINDER HOUSING “108.00 21.60 129.60
K4SCYLL CYLINDER LINER * 4795 959 57.54
K4SOR7715 O RING for CYLINDER LINER o 225 045 270
K4SDWM11 11mm HOLLOW DOWEL FOR CYLINDER HOUSING ok 495 099 594
K4SDWM836 M8 x 36 DOWEL PIN for CYLINDER HOUSING ok 225 045 270
BOM630 M6 x 30 CAP HEAD BOLT for CYLINDER HOUSING ok 026 0.05 031
K4SGCYLH GASKET for CYLINDER HOUSING TO CRANKCASE ** 375 075 450
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TKM K4S PARTS LIST

Tal-Ko Racing Ltd

JAN 2015

PART NOS WATER PUMP ( Page 5) Price [ vat | Total £
K4SWPC WATER PUMP COVER w3950 7.90 47.40
K4SWUNION WATER PIPE UNION for WATER PUMP COVER *k 495 099  5.94
KASGWP GASKET for WATER PUMP COVER ok 200 040  2.40
K4ASWPBP BACK PLATE for WATER PUMP COVER = 15095 319 19.14
KASOR27116 O RING for WATER PUMP BACK PLATE *k 1.00 020  1.20
KASWPIMP IMPELLER for WATER PUMP = | 2375 475 2850
KASOSWP OIL SEAL for WATER PUMP * | 17.00 3.40 20.40
BOM525 M5 x 25 CAP HEAD BOLT for WATER PUMP COVER *k 0.19 0.04  0.23
BOM535 M5 x 35 CAP HEAD BOLT for WATER PUMP COVER *k 022/ 0.04  0.26
KASWPCT CONNECTING TUBE for WATER PUMP *k 495 099  5.94
K4ASOR15116 O RING for CONNECTING TUBE *k 095 019 114
PART NOS OIL PUMP (Page5) Price| Vvat | Total £
K4SOPG16TS GEAR for OIL PUMP (STEEL) w1150 2.30 13.80
KASOPG16TP GEAR for OIL PUMP (PLASTIC) w | 1225 245 14.70
K4SDWM820 M8 x 20 DOWEL PIN for OIL PUMP ok 200 040  2.40
KASOPCP OIL PUMP COVER PLATE ok 825 1.65  9.90
K4SGOPC GASKET for OIL PUMP COVER ok 150 0.30  1.80
BOM515 M5 x 15 CAP HEAD BOLT for OIL PUMP COVER *k 016 0.03 019
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TKM K4S PARTS LIST

Tal-Ko Racing Ltd

JAN 2015

PART NOS CRANKCASE ASSY (Page 6) Price [ vat | Total £
K4SCC CRANKCASE * | 57500 115.00 690.00
KASSPM616 M6 x 16 SPIROL PIN for CRANKCASE *k 095 019 1.14
KASDWM11 11mm HOLLOW DOWEL FOR CRANKCASE *k 495 099  5.94
BOM660 M6 x 60 CAP HEAD BOLT for CRANKCASE *k 0.44 0.09 053
BOMS845 M8 x 45 CAP HEAD BOLT for CRANKCASE *k 0.48 0.10 0.8
BOMS850 M8 x 50 CAP HEAD BOLT for CRANKCASE *k 060 0.12  0.72
BOMS880 M8 x 80 CAP HEAD BOLT for CRANKCASE *k 0.75 0.15  0.90
K4SSPOT SIDE PLATE for OIL TANK = 1195 239 14.34
BOCSKM410 M4 x 10 CSK BOLT for SIDE PLATE *k 021 004  0.25
K4SJIP J PIPE for OIL RETURN *k 325 065  3.90
KASMR90 MOUNT for REAR OF ENGINE 90mm CENTRES * 2100 420 25.20
KASMR92 MOUNT for REAR OF ENGINE 92mm CENTRES * 2100 420 25.20
K4SMR125 MOUNT for REAR OF ENGINE 125mm CENTRES * 2100 420 25.20
KASMF90 MOUNT for FRONT OF ENGINE 90mm CENTRES * 2400 4.80 28.80
KASMF92 MOUNT for FRONT OF ENGINE 92mm CENTRES * 2400 4.80 28.80
KASMF125 MOUNT for FRONT OF ENGINE 125mm CENTRES * 2400 4.80 28.80
BOMS840 M8 x 40 CAP HEAD BOLT for MOUNTS *k 0.40 0.08  0.48
KASMRB RISER BLOCK for ENGINE MOUNT *k 500 1.00  6.00
KASMRBS RISER BLOCK SET Inc Bolts for ENGINE MOUNT * 10.00 2.00 12.00
BOMS845 M8 x 45 CAP HEAD BOLT *k 0.48 0.10  0.58
KASSUPLUG SUMP DRAIN PLUG WITH MAGNET = 1050 2.10 12.60
KASSUPLUGWAS  WASHER WITH SEAL INSERT for SUMP DRAIN PLUG *k 295 059 354
KASFILOIL FILTER ASSEMBLY for OIL = | 2650 530 31.80
KASGFIL FIBRE WASHER GASKET for FILTER ASSEMBLY *k 225 045 270
KASGRUBMS6 M8 x 6 GRUB SCREW or CRANKCASE *k 027 005  0.32
KASSGC SIGHT GLASS COVER = 1095 219 13.14
KASSG GLASS for SIGHT GLASS (PLASTIC) *k 3.75 075 450
KASOR1415 O RING for SIGHT GLASS *k 050, 0.10  0.60
BOM515 M5 x 15 CAP HEAD BOLT for SIGHT GLASS *k 0.16/ 0.03  0.19
KASDWM636 M6 x 36 DOWEL PIN for CRANKCASE = 1.25 025 150
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TKM K4S PARTS LIST

Tal-Ko Racing Ltd

JAN 2015

PART NOS BREATHER POT (Page 7) Price [ vat | Total £
K4SBPOT BREATHER POT = 20.95 4.19 25.14
K4SOR2215 O RING for BREATHER POT ok 075 0.5  0.90
K4SBPCL CLAMP for BREATHER POT (PLASTIC) ok 595 119  7.14
BOM620 M6 x 20 CAP HEAD BOLT for Clamping BREATHER POT ~ ** 022 004  0.26
WASM614 M6 MEDIUM O/D WASHER for CLAMP BOLT ok 014 0.03 0.16
K4SPIPEBP PIPE (15" LONG REINFORCED) for BREATHER POT ok 295 059  3.54
K4SBPCLE EAR CLAMP for BREATHER PIPE *k 1.25 025 150
PART NOS CARBURETOR (Page 7) Price | Vat Price
K4SCARBM CARB MANIFOLD ( ALUMINIUM ) w3795 759 4554
K4SOR3015 O RING for CARB MANIFOLD ok 080 0.16  0.96
BOM635 M6 x 35 CAP HEAD BOLT for CARB MANIFOLD ok 028 0.06 034
BTDWMS M8 HOLLOW DOWEL for CARB MANIFOLD ok 490 098 5.88
K4SCARBRUB RUBBER CONNECTOR for CARB MANIFOLD * 1895 3.79 22.74
K4SJC2A JUBLEE CLIP for RUBBER CONNECTOR ok 225 045 270
DELCPHBH28 DELLORTO CARB without FLANGE = 15350 30.70 184.20
DELCPHBH28F DELLORTO CARB with FLANGE = 169.50 33.90 203.40
K4SCARBF CARB FLANGE for NOISE BOX 2050 4.10 24.60
BOM520 M5 x 20 CAP HEAD BOLT for CARB FLANGE ok 0.18 0.04 022
K4SOR41178 O RING for CARB FLANGE ok 095 019 114
K4SCARBRES19  JUNIOR RESTRICTOR 19MM GOLD Colour for CARB  ** 1050, 2.10 12.60
K4SCARBRES20  JUNIOR RESTRICTOR 20MM BLACK Colour for CARB  ** 1050, 2.10 12.60
DELOFUNION OVERFLOW UNION 90 DEGREE ok 395 079 474
DELPIPEOF OVERFLOW PIPE o 295 059 354
DELMJ116 MAIN JET for CARB 116 ok 420 0.84 5.04
DELMJ117 MAIN JET for CARB 117 ok 420 0.84 5.04
DELMJ118 MAIN JET for CARB 118 ok 420 0.84 5.04
DELMJ120 MAIN JET for CARB 120 ok 420 0.84 5.04
DELMJ122 MAIN JET for CARB 122 ok 420 0.84 5.04
DELMJ123 MAIN JET for CARB 123 ok 420 0.84 5.04
DELMJ124 MAIN JET for CARB 124 ok 420 0.84 5.04
DELMJ125 MAIN JET for CARB 125 ok 420 0.84 5.04
DELMJ126 MAIN JET for CARB 126 ok 420 0.84 5.04
DELMJ128 MAIN JET for CARB 128 ok 420 0.84 5.04
DELMJ130 MAIN JET for CARB 130 ok 420 0.84 5.04
DELMJ132 MAIN JET for CARB 132 ok 420 0.84 5.04
DELMJ135 MAIN JET for CARB 135 ok 420 0.84 5.04
DELMJ140 MAIN JET for CARB 140 ok 420 0.84 5.04
DELMJ142 MAIN JET for CARB 142 ok 420 0.84 5.04
DELMJ145 MAIN JET for CARB 145 ok 420 0.84 5.04
DELPJ35 PILOT JET for CARB 35 ok 420 0.84 5.04
DELPJ45 PILOT JET for CARB 45 ok 420 0.84 5.04
DELPJ50 PILOT JET for CARB 50 ok 420 0.84 5.04
DELPJ60 PILOT JET for CARB 60 ok 420 0.84 5.04
DELCJ60 CHOKE JET for CARB 60 ok 695 139 834
DELIV15 INLET VALVE for CARB 2095 419 25.14
DELFB FLOAT BOWL for CARB 1250 250 15.00
DELMJH MAIN JET HOLDER for CARB = 1025 2.05 12.30
DELGKIT GASKET KIT for CARB ok 950 1.90 11.40
DELNX6 NEEDLE for CARB * 1275 255 15.30
DELA268T ATOMISER for CARB = 1095 219 13.14
DELNC NEEDLE CLIP for CARB ok 095 019 114
DELBOHM516 TOP COVER BOLT for CARB ok 150 0.30  1.80
DELUNIONF FUEL UNION for CARB ok 725 145 870
DELFILK4S FILTER for CARB o 375 0.75 450
DELS40 SLIDE for CARB * 2850 570 34.20
DELSSPR SLIDE SPRING for CARB ok 425 0.85 5.10
DELPTOP PLASTIC TOP for CARB ok 695 139 834
DELRETP RETAINING PLATE FOR THROTTLE CABLE for CARB ok 1.95 039 234
DELF90102 PLASTIC FLOAT = 1850 3.70 22.20
DELFRP RETAINING PIN for PLASTIC FLOAT ok 325 0.65  3.90
DELUNIONTC THROTTLE CABLE ANGLED UNION with COVER for CARB  ** 795 159  9.54
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TKM K4S PARTS LIST

Tal-Ko Racing Ltd

JAN 2015

PART NOS IGNITION (Page 8) Price [ vat | Total £
PVLSYS1035 DIGITAL IGNITION SYSTEM COMPLETE * | 311.50 62.30 373.80
PVLSYSLC1035 DIGITAL IGNITION SYSTEM LESS COIL *  166.50 33.30 199.80
PVLSTAT1035 DIGITAL IGNITION STATOR LESS COIL & ROTOR *  90.00 18.00 108.00
PVLROT IGNITION ROTOR = 7650 1530 91.80
PVLCONF FEMALE CONNECTOR *k 0.90 0.18  1.08
PVLCONM MALE CONNECTOR *k 0.90 0.18  1.08
PVLCONR RUBBER COVER for CONNECTOR *k 1.95 039 2.34
PVLC500159 DIGITAL IGNITION COIL * | 14500 29.00 174.00
PVLPC PLUG CAP for DIGITAL COIL = 1299 260 1559
PVLHTL HT LEAD for DIGITAL COIL *k 450 0.90  5.40
NGKCRB8EIX NGK SPARK PLUG CRSEIX Very Cold Weather * 10.80 2.16 12.96
NGKCROEIX NGK SPARK PLUG CR9EIX Cold Weather * 10.80 2.16 12.96
NGKCR10EIX NGK SPARK PLUG CRI10EIX Normal Weather * 10.80 2.16 12.96
K4SBRKCOIL BRACKET for DIGITAL COIL *k 6.25 125  7.50
PVLRM6 RUBBER MOUNT for DIGITAL COIL *k 350 070  4.20
BTEL140 EARTH STRAP for DIGITAL COIL *k 3.75 075 450
NUTNYM6 M6 NYLOC NUT for DIGITAL COIL & BRACKET *k 021 004  0.25
WASM612 M6 WASHER for DIGITAL COIL & BRACKET *k 0.12 002 0.4
CABTIE29036 CABLE TIE for DIGITAL COIL *k 0.16/ 0.03  0.19
BOM540 M5 x 40 CAP HEAD BOLTS for STATOR BACK PLATE *k 026 005 031
KASSTM5ST M5 STEPPED STUD for STATOR BACK PLATE *k 595 119  7.14
KASSPACMS5 INTERNAL SPACER for M5 STEPPED STUD *k 450 0.90  5.40
NUTNYM5 M5 NYLOC NUT for M5 STEPPED STUD *k 021 004  0.25
WASM510 M5 WASHER for STATOR BACK PLATE *k 0.12 002 0.4
KEYW1025 KEY for CRANKSHAFT *k 1.95 039 234
KASNUTM12 NUT for IGNITION ROTOR = 475 095 5.70
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TKM K4S PARTS LIST

Tal-Ko Racing Ltd

JAN 2015

PART NOS KILT NOISE BOX New Type (Page 9) Price | Vat Price
K4SNBK NOISE BOX KILT New Type Com *x 50.00 10.00 60.00
K4SNBRGK RUBBER GROMMET for KILT NOISE BOX KILT *x 15.75 3.15 18.90
K4SJC5570HD JUBLEE CLIP Heavy Duty for RUBBER GROMMET *x 3.75 0.75 4.50
PART NOS R/R NOISE BOX Old Type (Page?9) Price | Vat Price
K4SNB NOISE BOX R/R Type Com (NO LONGER AVAILABLE) *x 45.000 9.000 54.00
K4SNBFIL FILTER for R/R NOISE BOX *x 4.75 0.95 5.70
K4SNBRG RUBBER GROMMET for R/R NOISE BOX *x 15.75 3.15 18.90
K4SJC5070 JUBLEE CLIP for RUBBER GROMMET *x 275 0.55 3.30
K4SNUTM617 STEEL HEX MOUNT NUT for R/R NOISE BOX *x 4.75 0.95 5.70
BOM®635 M6 x 35 CAP HEAD BOLT for HEX MOUNT NUT *x 0.28/ 0.06 0.34
NUTNYM6 M6 NYLOC NUT for NOISE BOX *x 0.21| 0.04 0.25
WASM612 M6 WASHER for R/R NOISE BOX *x 0.12 0.02 0.14
WASCM625 M6 LARGE O/D WASHER for R/R NOISE BOX *x 0.17| 0.03 0.21
K4SBRKSNB BRACKET SUPPORT SET for R/R NOISE BOX *x 22.00) 4.40/ 26.40

Tel: 01767 682020

Email: info@tal-ko.com
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TKM K4S PARTS LIST

Tal-Ko Racing Ltd

JAN 2015

PART NOS STANDARD RADIATOR (Page 10) Price [ Vat Price
K4SRAD RADIATOR WITH CAP “ 13500 27.00 162.00
K4SRADC CAP for RADIATOR = 1450 290 17.40
K4SPIPEWB BOTTOM WATER PIPE for RADIATOR = 1050 2.10 12.60
K4SPIPEWBO BOTTOM OFFSET WATER PIPE for RADIATOR = 1050 2.10 12.60
K4SPIPEWT TOP WATER PIPE for RADIATOR o 425 0.85 5.10
K4SPIPEWTO TOP OFFSET PIPE for RADIATOR = 1895 3.79 22.74
K4SJCLR25 JUBLEE CLIP for WATER PIPE o 150 0.30  1.80
K4SRADBRKB BOTTOM BRACKET for RADIATOR ok 875 175 10.50
K4SRADBRKSO BOTTOM OFFSET STRIP BRACKET for RADIATOR ok 595 119  7.14
K4SRADBRKT TOP BRACKET for RADIATOR o 825 1.65  9.90
K4SRADBRKTO TOP OFFSET BRACKET for RADIATOR ok 895 179 10.74
BOM616 M6 x 16 CAP HEAD BOLT for RADIATOR BRACKETS ok 022 0.04 026
BOM68 M6 x 8 CAP HEAD BOLT for RADIATOR BRACKETS ok 021 0.04 025
WASM612 M6 WASHER for RADIATOR BRACKETS ok 012 0.02 014
K4SRADBUSHR RUBBER BUSH for RADIATOR o 295 059 354
K4SRADBUSHT PLASTIC TOP BUSH for RADIATOR o 225 045 270
WASFM618B M6 CSK ALLY WASHER for TOP BUSH ok 1.47 029 176
BOCSKM630 M6 x 30 CSK BOLT for TOP BUSH o 028 0.06 034
WASCM625 M6 LARGE O/D WASHER for TOP BUSH ok 016 0.03 0.19
NUTNYM6 M6 NYLOC NUT for TOP BUSH ok 021 004 025

Tel: 01767 682020

Email: info@tal-ko.com

Fax: 01767 691622
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TKM K4S PARTS LIST Tal-Ko Raci ng Ltd JAN 2015
PART NOS ENDURO RADIATOR (Page 11) Price | Vat Price
K4SPIPEWPEN180 |WATER PIPE 180 Degrees for ENDURO RADIATOR *x 1250 2,50 15.00
KASPIPEWPEN9O WATER PIPE 90 Degrees for ENDURO RADIATOR *x 11.000 2.20 13.20
K4SPIPECON WATER PIPE CONNECTOR for RADIATOR *x 1.75 0.35 2.10
K4SJCLR25 JUBLEE CLIP for WATER PIPE *x 150 0.30 1.80
K4SRADEN ENDURO RADIATOR WITH CAP ** | 155.00 31.00 186.00
K4SRADENBRKR ENDURO RAD SUPPORT ROD *x 3.75 0.75 4.50
KA4SRADENBRKB ENDURO RAD SUPPORT BOTTOM BRACKET *x 11.50 2.30 13.80
K4SRADENBRKT ENDURO RAD SUPPORT TOP BRACKET *x 1450 2.90 17.40
KTPIPE PETROL PIPE Freeline Non-Hardening per Metre * 3.50 0.70 4.20
KTO2L CATCH TANK 0.2 Litre for Petrol or Water OVERFLOW ki 3.95 0.79 4.74
KTO02LOR O RING for Catch Tank ki 2.000 0.0 2.40
KTO2LPB PLASTIC SUPPORT for Catch Tank ** 2.75 0.55 3.30
KA4SRADENC ENDURO RADIATOR CAP *x 1450 2.90 17.40
KA4SRADENKIT ENDURO RADIATOR FULL KIT INC PIPES & FIX KIT ** | 273.000 54.60 327.60
K4SRADENTHM55 | THERMOSTATIC VALVE 55 Degree for Enduro Rad *x 45.000 9.000 54.00
BOM610 M6 x 14 CAP HEAD BOLT for RADIATOR BRACKETS *x 0.21| 0.04 0.25
WASM618 M6 X18mm O/D WASHER *x 0.14| 0.03 0.17
KASRM RUBBER MOUNT for Enduro Radiator *x 3.50 0.70 4.20
BOM614 M6 x 14 CAP HEAD BOLT for RADIATOR BRACKETS *x 0.22| 0.04 0.26
NUTNYM6 M6 NYLOC NUT *x 0.21| 0.04 0.25
NUTM6 M6 NUT *x 0.16 0.03 0.19

Tel: 01767 682020

Email: info@tal-ko.com

Fax: 01767 691622
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TKM K4S PARTS LIST

Tal-Ko Racing Ltd

JAN 2015

PART NOS ENDURO RADIATOR (Page 11A) Price [ Vat Price
K4SPIPEWPEN180 WATER PIPE 180 Degrees for ENDURO RADIATOR “ 1250 2.50 15.00
K4SPIPEWPEN90  WATER PIPE 90 Degrees for ENDURO RADIATOR 11,00 220 13.20
K4SPIPECON WATER PIPE CONNECTOR for RADIATOR ok 1.75 035  2.10
K4SJCLR25 JUBLEE CLIP for WATER PIPE o 150 0.30  1.80
K4SRADEN ENDURO RADIATOR WITH CAP = 15500 31.00 186.00
K4SRADENBRKOF ENDURO RAD BOTTOM OFFSET STRIP BRACKET ok 375 0.75 450
K4SRADENBRKSB ENDURO RAD BOTTOM BRACKET Fit to Side Bar = 1150 2.30 13.80
K4SRADENBRKTB ENDURO RAD TOP BRACKET Fit to Axle Bearing Bolt ok 950 1.90 11.40
K4SRADENBRKU  ENDURO RAD TOP or BOTTOM BRACKET Fit to Rad = 1350 2.70 16.20
K4SRADENC ENDURO RADIATOR CAP = 1450 290 17.40
K4SRADENKIT ENDURO RADIATOR FULL KIT INC PIPES & FIX KIT *  281.00 56.20 337.20
K4SRADENTHM55  THERMOSTATIC VALVE 55 Degree for Enduro Rad ** 4500 9.00 54.00
NUTNYM6 M6 NYLOC NUT o 021 0.04 025
WASM614 M6 MEDIUM O/D WASHER o 012 0.02 014
PVLRM6 RUBBER MOUNT for Enduro Radiator ok 310 0.62 3.72
BOCSKM620 M6 x 20 CSK BOLT o 025 0.05 0.30
WASFM618B M6 CSK ALLY WASHER for TOP BUSH ok 1.47 029 176
BOM620 M6 x 20 CAP HEAD BOLT o 022 0.04 026
NUTM6 M6 NUT ok 0.16 003  0.19

Tel: 01767 682020

Email: info@tal-ko.com
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TKM K4S PARTS LIST

Tal-Ko Racing Ltd

JAN 2015

PART NOS OIL CONDENSER POT (Page 12) Price | Vat Price
K4SCP OIL CONDENSER POT COMPLETE © | 70.00 14.00 84.00
KASPIPE14C SMALL 1/4" O/D OIL RETURN PIPE for Condenser Pot *k 095 019  1.14
KASPIPE12A LARGE 1/2" O/D OIL OUTLET PIPE for for Condenser Pot ~ ** 795 159 954
KASOR1237262 O RING for CONDENSER POT ok 070 0.14  0.84
K4SCONINCR INTERNAL COTTON REEL for CONDENSER POT *k 595 119  7.14
KASCONINWAS INTERNAL LARGE WASHER for CONDENSER POT *k 495 099  5.94
KASCONT TOP for CONDENSER POT ok 950 1.90 11.40
K4SCONB BODY for CONDENSER POT = | 3350 6.70 40.20
BOM510 M5 x 10 CAP HEAD BOLT for CONDENSER POT *k 0.16/ 0.03  0.19
WASM510 M5 WASHER for CONDENSER POT ok 0.12 002 0.4
KASPIPE9P PLASTIC OIL RETURN PIPE TO ENGINE *k 1.31 026 157
KASBRKCP SEAT BRACKET for CONDENSER POT & PULSE PUMP ~ **  10.50 2.10 12.60
BOCSKM650 M6 x 50 CSK BOLT for SEAT BRACKET *k 0.40 0.08  0.48
KASSPACM626A  ALUMINIUM SPACER for SEAT BRACKET *k 475 095  5.70
KFTPWASM6420  PLASTIC SPACER for SEAT BRACKET *k 0.33) 0.07  0.40
WASFM618B M6 CSK WASHER for SEAT BRACKET *k 1.47 029  1.76
WASM612 M6 WASHER for SEAT BRACKET ok 0.12 002 0.4
NUTNYM6 M6 NYLOC NUT for SEAT BRACKET ok 021 004  0.25
K4SCONBOT PLASTIC BOTTLE for CONDENSER POT *k 350 070  4.20
K4SCONBOTB SCREWED HOLDING BOSS for PLASTIC BOTTLE * 2125 425 2550
BOM610 M6 x 10 CAP HEAD BOLT for SCREWED HOLDING BOSS ~ ** 021 0.04 025
WASM612 M6 WASHER for SCREWED HOLDING BOSS *k 012 0.02 014
PART NOS PULSE PUMP ( Page 12 ) Price | vat Price
MIKPUMP PULSE PUMP © | 28.00 560 33.60
BOBUTM620 M6 x 20 BUTTON HEAD BOLT for PULSE PUMP *k 0.25 0.05  0.30
WASM612 M6 WASHER for PULSE PUMP ok 0.12 002 0.4
NUTNYM6 M6 NYLOC NUT for PULSE PUMP ok 021 004  0.25
MIKRKIT REPAIR KIT for PULSE PUMP *k 925 1.85 11.10
KASPP PULSE PIPE ok 3.75 075 450
K4SY Y PIECE for FUEL LINE ok 295 059 354
DELPJ70 70 RETURN JET for FUEL LINE *k 420 084  5.04

Tel: 01767 682020

Email: info@tal-ko.com

Fax: 01767 691622
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TKM K4S PARTS LIST

Tal-Ko Racing Ltd

JAN 2015

PART NOS CAMSHAFT ASSY (Page 13) Price | vat | Total £
K4SCSCAR CAM CARRIER © | 77.00 1540 92.40
K4SCS CAMSHAFT = | 110.00 22.00 132.00
K4SCSB2016 SMALL BEARING for CAMSHAFT *k 650 1.30  7.80
K4SCSB6004 BIG BEARING for CAMSHAFT *k 825 1.65  9.90
KASCSCCM44175  CIR-CLIP for BIG BEARING *k 295 059 354
KASCSSH421 1mm SHIM/SHEILD for BIG BEARING *k 495 099  5.94
KASSPM616 M6 x 16 SPIROL PIN for CAM CARRIER *k 095 019 1.14
BOM635 M6 x 35 CAP HEAD BOLT for CAM CARRIER *k 028 0.06  0.34
BOM645 M6 x 45 CAP HEAD BOLT for CAM CARRIER *k 0.34, 007 041
BOM670 M6 x 70 CAP HEAD BOLT for CAM CARRIER *k 050, 0.10  0.60
K4SCSBU BUCKET TAPPET = 1895 3.79 22.74
K4SSH2000 SHIM for BUCKET TAPPET 2.000mm Thick *k 650 1.30  7.80
KASSH2025 SHIM for BUCKET TAPPET 2.025mm Thick *k 650 1.30  7.80
KASSH2050 SHIM for BUCKET TAPPET 2.050mm Thick *k 650 1.30  7.80
KASSH2075 SHIM for BUCKET TAPPET 2.075mm Thick *k 650 1.30  7.80
KASSH2100 SHIM for BUCKET TAPPET 2.100mm Thick *k 650 1.30  7.80
KASSH2125 SHIM for BUCKET TAPPET 2.125mm Thick *k 650 1.30  7.80
KASSH2150 SHIM for BUCKET TAPPET 2.150mm Thick *k 650 1.30  7.80
KASSH2175 SHIM for BUCKET TAPPET 2.175mm Thick *k 650 1.30  7.80
KASSH2200 SHIM for BUCKET TAPPET 2.200mm Thick *k 650 1.30  7.80
KASSH2225 SHIM for BUCKET TAPPET 2.225mm Thick *k 650 1.30  7.80
KASSH2250 SHIM for BUCKET TAPPET 2.250mm Thick *k 650 1.30  7.80
KASSH2275 SHIM for BUCKET TAPPET 2.275mm Thick *k 650 1.30  7.80
KASSH2300 SHIM for BUCKET TAPPET 2.300mm Thick *k 650 1.30  7.80
KASSH2325 SHIM for BUCKET TAPPET 2.325mm Thick *k 650 1.30  7.80
KASSH2350 SHIM for BUCKET TAPPET 2.350mm Thick *k 650 1.30  7.80
KASSH2375 SHIM for BUCKET TAPPET 2.375mm Thick *k 650 1.30  7.80
KASSH2400 SHIM for BUCKET TAPPET 2.400mm Thick *k 650 1.30  7.80
KASSH2425 SHIM for BUCKET TAPPET 2.425mm Thick *k 650 1.30  7.80
KASSH2450 SHIM for BUCKET TAPPET 2.450mm Thick *k 650 1.30  7.80
KASSH2475 SHIM for BUCKET TAPPET 2.475mm Thick *k 650 1.30  7.80
KASSH2500 SHIM for BUCKET TAPPET 2.500mm Thick *k 650 1.30  7.80
KASSH2525 SHIM for BUCKET TAPPET 2.525mm Thick *k 650 1.30  7.80
KASSH2550 SHIM for BUCKET TAPPET 2.550mm Thick *k 650 1.30  7.80
KASSH2575 SHIM for BUCKET TAPPET 2.575mm Thick *k 650 1.30  7.80
KASSH2600 SHIM for BUCKET TAPPET 2.600mm Thick *k 650 1.30  7.80
KASSH2625 SHIM for BUCKET TAPPET 2.625mm Thick *k 650 1.30  7.80
KASSH2650 SHIM for BUCKET TAPPET 2.650mm Thick *k 650 1.30  7.80
KASSH2675 SHIM for BUCKET TAPPET 2.675mm Thick *k 650 1.30  7.80
KASSH2700 SHIM for BUCKET TAPPET 2.700mm Thick *k 650 1.30  7.80
KASSH2800 SHIM for BUCKET TAPPET 2.800mm Thick *k 650 1.30  7.80
KASSH2900 SHIM for BUCKET TAPPET 2.900mm Thick *k 650 1.30  7.80
KASSH3000 SHIM for BUCKET TAPPET 3.000mm Thick *k 650 1.30  7.80
KASSH3100 SHIM for BUCKET TAPPET 3.100mm Thick *k 650 1.30  7.80
KASSH3200 SHIM for BUCKET TAPPET 3.200mm Thick *k 650 1.30  7.80
KASSH3300 SHIM for BUCKET TAPPET 3.300mm Thick *k 650 1.30  7.80
KEYW1030 KEY for CAMSHAFT *k 1.95 039 234
KASCSH HUB for CAMSHAFT SPROCKET * | 2495 499  29.94
KASCSWASR RETAINING WASHER for CAMSHAFT SPROCKET *k 475 095 570
BOMS840 M8 x 40 CAP HEAD BOLT for RETAINING WASHER *k 040 0.08 048
K4SCSSP38T SPROCKET for CAMSHAFT * | 3795 759 4554
BOM610 M6 x 10 CAP HEAD BOLT for SPROCKET *k 021 004  0.25
KASRPM610 M6 ROLLED PIN for SPROCKET = 095 019 114
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TKM K4S PARTS LIST

Tal-Ko Racing Ltd

JAN 2015

PART NOS CRANKSHAFT ASSY (Page 14) Price [ vat | Total £
K4SCHIS CRANK HALF - IGNITION SIDE * |~ 160.00 32.00 192.00
KASCHCS CRANK HALF - CLUTCH SIDE with New 12mm Thread *  160.00 32.00 192.00
KASBEP CRANK BIG END PIN = | 1825 3.65 21.90
KASBE19 BIG END BEARING = | 2550 510 30.60
K4SCR CONNECTING ROD WITH S/E BUSH = | 15250 30.50 183.00
KASCRSE SMALL END BUSH for CON ROD *k 950 1.90 11.40
KASCA CRANKSHAFT ASSEMBLY COMPLETE = | 51500 103.00 618.00
KASSPM616HD M6 x 16 HEAVY DUTY SPIROL PIN for GEAR to CRANK *k 1.35 027  1.62
K4SCG36T GEAR for CRANKSHAFT 36T = | 3695 7.39 44.34
KASTCSP19T SPROCKET for CRANKSHAFT Old Thicker type * 2705 559 33.54
KASSHREC RECESSED SHIM for 073N ok 475 095  5.70
KASNUTM20 NUT for SPROCKET ON CRANKSHAFT *k 495 099  5.94
KEYW1030 KEY for SPROCKET ON CRANKSHAFT *k 1.95 039 2.34
KEYW1025 KEY for IGNITION ROTOR ON CRANKSHAFT *k 1.95 039 234
K4SCB6205 MAIN BEARING for CRANKSHAFT = | 1350 270 16.20
K4S0S25357 OIL SEAL for CRANKSHAFT - CLUTCH SIDE 25x35x7  ** 425 085  5.10
BTOS18328 OIL SEAL for CRANKSHAFT - IGNITION SIDE 18 x 32x 8  ** 365 073 438
K4SOSC CARRIER for OIL SEAL - IGNITION SIDE = | 1395 279 16.74
KASOR54624 O RING for OIL SEAL CARRIER *k 1.10 022  1.32
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TKM K4S PARTS LIST

Tal-Ko Racing Ltd

JAN 2015

PART NOS CLUTCH (Page 15) Price | Vat Price
K4SCLUT CLUTCH ASSEMBLY Incs Drum Less Sprocket w 15750 31.50 189.00
KASCLUTHUB HUB BACK PLATE for CLUTCH = | 67.00 13.40 80.40
KASNUTM20REC ~ NUT RECESSED for CLUTCH ON CRANKSHAFT *k 495 099 594
KASCLUTTWINO8  INNER SHIM for CLUTCH *k 150 0.30  1.80
KASCLUTB151920  ROLLER BEARING for CLUTCH *k 750 150  9.00
KASCLUTTWEXM10 OUTER SHIM for CLUTCH  10mm I/D Old Type *k 1.25 025  1.50
KASCLUTTWEXM12 OUTER SHIM for CLUTCH  12mm I/D New Type *k 1.25 025  1.50
KASNUTM10ST NUT for STARTER & CRANK 10mm I/D Old Type *k 475 095  5.70
KASNUTM12ST NUT for STARTER & CRANK 12mm I/D New Type *k 475 095 570
KASCLUTD CLUTCH DRUM BARE = | 2975 595 3570
KASSP12T SPROCKET for DRUM 12 Tooth = | 2250 450 27.00
KASSP13T SPROCKET for DRUM 13 Tooth = | 2250 450 27.00
KASSP14T SPROCKET for DRUM 14 Tooth w | 2250 450 27.00
KASSP18T SPROCKET for DRUM 18 Tooth = | 2700 540 32.40
K4SSP20T SPROCKET for DRUM 20 Tooth = | 2700 540 32.40
KASCLUTDSHO75  SHIM for SPROCKET To Position Drum 0.75mm Thick *k 475 095 570
KASCLUTDSH100  SHIM for SPROCKET To Position Drum 1.00mm Thick *k 475 095 570
KASCLUTDSH125  SHIM for SPROCKET To Position Drum 1.25mm Thick *k 475 095  5.70
KASNUTM28 NUT for SPROCKET ON DRUM *k 475 095  5.70
KASCLUTFD FRICTION DISC for CLUTCH = | 3195 6.39 38.34
BOBUTM510 M5 x 10 BUTTON HEAD BOLT for CLUTCH *k 021 004  0.25
KASCLUTSPR92D  DIAPHRAM SPRING for CLUTCH *k 495 099  5.94
KASCLUTRETP DISHED RETAINING PLATE for CLUTCH *k 450 0.90  5.40
K4ASCLUTSPR15 SPRING for CLUTCH *k 295 059 354
KASCLUTSPR15S  SPRING SET of 6 for CLUTCH w1770 354 21.24
KASCLUTBALL12  BALL BEARING for CLUTCH *k 150 0.30  1.80
KASCLUTBALL12S BALL BEARING SET of 18 for CLUTCH = | 2700 540 32.40
KASCLUTPP PRESSURE PLATE for CLUTCH = | 6500 13.00 78.00
KASCLUTG CLUTCH GUARD = | 3750 7.50 45.00
BOM645 M6 x 45 CAP HEAD BOLT for CLUTCH GAURD = 034 007 041
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TKM K4S PARTS LIST

Tal-Ko Racing Ltd

JAN 2015

PART NOS EXHAUST (Page 16) Price| Vat Price
K4SEXM EXHAUST MANIFOLD STANDARD *x 4750 950 57.00
K4SEXMC EXHAUST MANIFOLD for CENTRE BRAKE DISC *x 4950 9.90 59.40
K4SGEX GASKET for EXHAUST MANIFOLD *x 3.25 0.65 3.90
BOM825 M8 x 25 CAP HEAD BOLT for EXHAUST MANIFOLD *x 0.28 0.06 0.34
WASPM8 M8 SPRING WASHER for EXHAUST MANIFOLD *x 0.12 0.02 0.14
KASEXP EXHAUST PIPE STRAIGHT STANDARD *x 88.00 17.60 105.60
K4SEXPC EXHAUST PIPE CRANKED PRO TKM for CENTRE DISC *x 98.00 19.60 117.60
SPR52 SPRING for EXHAUST *x 1.50| 0.30 1.80
BTEXEND EXHAUST END WITH TAIL PIPE for EXHAUST PIPE *x 3275 6.55 39.30
SCR812 SCREW for CHROME END *x 0.15 0.03 0.18
BTEXCAN CHROME END CAN for EXHAUST (For Noise Reduction) *x 2750 550 33.00
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